
MS25B

1. MAIN BODY  ............................................................................1 ~ 2
2. ACCESSORIES .........................................................................3 ~ 4

P/N 522589

2008. 05.

PARTS LIST

CONTENTS



- 1 -

1. MS25B
 MAIN BODY

•Avoid to put on the freezing 
 area.

•Clean the pump with fresh 
 water after operating.

•Charge the battery before you 
 operate.

•Tight chemical lid surely.
•Don't run no liquid in 
 chemical tank.

WARNING
•Don't connect battery 
 terminal and electrical line.

•Charge the battery when  
 battery is empty.

 Must be  
    recharging

Recharging

Operable

Red   :

Yellow:

•Must be turned  
 off when you 
 charge the 
 battery.

•Must be used the 
 genuine charger.

•Connect the 
 charger plug to
 here.
 (Recharging 
       terminal)

HERE
Green :
VOLTMETER

12

17
2

B21

22

13

40

15

20

14

40

A

23

36

16 35

37

19

C

3

5
4

5
6

34
30

29

D

33

27

32
39

C

A

B

18

7

38

8
9

10

11

39

25

24

26

D

3128



- 2 -

    
1-2 124369 Pump Ass'y  1 Incl.3-6
1-3 646084 Pump 1 
1-4 124370 Hose 1 
1-5 112530 Band 2 

1-6 123320 Pressure Regulator Valve Ass'y 1 
1-7 124372 Chemical Tank 1 
1-8 123450 Cap, Chemical Tank 1 Incl.9,10
1-9 126668 Valve  1 
1-10 123449 Packing  1 

1-11 122860 Strainer 1 
1-12 124376 Bracket 1  
1-13 124378 Cover 1  
1-14 124380 Latch 1  
1-15 124381 Packing 1  

1-16 127221 Screw 2 M6X16
1-17 127390 Screw 2 M6X25
1-18 126756 Nut 2 M6 
1-19 092031 Screw 1 M6X10
1-20 114032 Fuse 1 

1-21 127974 Battery 1 
1-22 127276 Wire Harness 1 
1-23 124384 Battery Checker Ass'y 1  
1-24 127268 Lever Cock 1 
1-25 025896 Hose Clamp 1 

1-26 107046 Band 1 
1-27 124385 Hose 1 
1-28 115268 Strainer 1  
1-29 124386 Hose Boots 1  
1-30 124890 Spring  1 

1-31 124813 Band 1  
1-32 127241 Band 1 
1-33 112530 Band 1 
1-34 106348 Band 1 
1-35 124388 Cushion Pad  1  

1-36 100749 Fastener 4  
1-37 127282 Knapsack Band 1 
1-38 127869 Label 1 
1-39 127870 Label 1  
1-40 127871 Label 1  

 Ref. No. Part No. Part Name Q'ty Remarks



- 3 -

2. MS25B
 ACCESSORIES

2

10

1

8

9

6
7

5
4

3



- 4 -

2-1 127271 Nozzle Pipe Ass'y  1 
2-2 127873 Instruction Manual 1 
2-3 112866 Wide Nozzle Ass'y 1 Incl.4-8
2-4 112843 Cap  1 
2-5 112867 Nozzle Plate 1 

2-6 112846 Packing 1 
2-7 112845 Strainer 1 
2-8 112868 Body 1 
2-9 127460 Nozzle Ass'y 1 
2-10 127975 Battery Charger 1 

 Ref. No. Part No. Part Name Q'ty Remarks




